INSPECTION CERTIFICATE

MESSRS	UNIMECH ENGINEERING (M) SDN. BHD.	Cert 1020
DELIVER TO		Date
JOB NAME		
JOB No.		
P.O.No.	AP0-2004-007	
PRODUCT CODE	(TR)SZA <z0p02>1</z0p02>	

SPECIFICATION

Manuf No.	1020329222-005
Description	TYPE 600 FORGED BRASS BALL VALVE SCREWED ENDS
Figure	SZA <z0p02>1</z0p02>
Size	1 inch(B)
Quantity	504
Valve No.	
Item No.	5
Kiki No.	

MAIN PARTS

No.	Name of parts	Material
001	BODY	C 3771 BE
002	BODY CAP	C 3771 BE

TEST

Pressure test	Judge.	Inspection	fluid and p	oressure
Shell	Good	Hydro	6.18	MPa
	Good	Air	0.6	MPa
Seat		Hydro	-	
	Good	Air	0.6	MPa
Back seat		Hydro	-	
		Air	-	

ltem	Judge.	Attached sheet
Material	Good	Material Test Result
Dimension	Good	
Visual	Good	
Operation	Good	
		1

NONDESTRUCTIVE EXAMINATION

Attached sheet

REMARKS

REPRESENTATIVE TEST BY HYDRAULIC SHELL TEST HAS BEEN PERFORMED

Witnessed by

lanate KITZ CORI ORATION Manager

We hereby certify that the articles listed above are satisfactory in accordance with the requirements of the standard and purchase order.

Certificate No.

020329222-005-01-01 Date : 2020/07/21

KITZ

MATERIAL TEST RESULT

MESSRS			UNIMECH ENGINEERING (M) SDN. BHD.										<u>Certificate No.</u> 1020329222-005-01-01-Z1				
JOB NA	ME												Date : 2020/07/21				
JOB No			4.50.00	0.4.007	,												
P.O.No PRODUC		ODE		004-007 ZA <z0p0< td=""><td></td><td></td><td></td><td></td><td></td><td></td><td></td><td></td><td></td><td></td><td></td><td>T</td><td>6</td></z0p0<>												T	6
Figure	e S	SZA <zo< td=""><td>P02>1</td><td></td><td></td><td></td><td></td><td></td><td></td><td></td><td></td><td>/e No.</td><td></td><td></td><td></td><td></td><td></td></zo<>	P02>1									/e No.					
				250 C 3			1				Iten	NO.	5				
1 270		No.		Displa	iy No.		Name c BODY	ot Pa	rts		BODY	CAP					
2 3 4																	
	CAL	COMP	OSITIO	N %							-			-			
			Pb 1.0														
	$ \rightarrow $	61.0	2.5								<u> </u>						
1 2		59.0	1.8														
3 4																	
4 Elemer	nt	Fe+Sn			Zn												
Spe	ec.	Max 1.0			Remai	nder											
1	_	0.3			REM.												
2 3																	
4																	
TENSI Item	ON .	TEST			То	nsile str			longation	1		IMPAC	T TEST				
Unit					N/	′mm2		0,	6								
Spec.					M i 31				lin 15								
1	1				43				33								
2 3																	
4					_											•	
ltem Unit																	
Spec.																	
1																	
2 3																	
4																	
HEAT Spe	TRE/	ATMEN I	T°C														
	. .																
1 2 3																	
4																	
								Quenchi C:Furna	ing ce Cooling		Air Coo Solutio	ling n Treatme	ent				
REMAR	RKS		~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~														
JIS G	041	5 2.2															

Reviewed by

anate KITZ CORPORATION QC Manager

We hereby certify that the articles listed above are satisfactory in accordance with the requirements of the standard and purchase order.